CONTENTS—FRAME GROUP

F00-A F00-B FO1
ENGINE FITTINGS(SPORT) ENGINE FITTINGS(TOURING) LOCK KIT
Repi R ENGINE FITTINGS RAfHLL%H T ENGINE FITTINGS FOIBABRILOCK ASSY
’@ 12
Vi Vi
F02 F03-1 F03-2
MUFFLER FRONT BRACKET MAIN FRAME
 RARFRIFER \ | RO | EGRNANFNE |
Wi g
SR &
Vi
F03-3 F03-4 F04-1
REAR FRAME SIDE STAND&MIDDLE SUPPORTER PLASTICS 1
B/ 2/REAR FRAME HA&ISIDE STANDEMIDDLE SUPPORTER | B TIPLASTICS |
- ®
‘
.
= . LN .
’ | Bp 4
e AV
? hi
) "
® Vi
F04-2 F04-3 F04-4-A
PLASTICS 2 PLASTICS 3 PLASTICS 4 (SPORT)
FO4-28HfF 1/PLASTICS I ERHIIPLASTICSIT BHANIPLASTICS IV
@
. ot %’ 0*"
. " ) !

» o '




CONTENTS—FRAME GROUP

F04-4-B F04-5 F04-6
PLASTICS4(TOURING) PLASTICS 5 PLASTICS 6
BHENPLASTICS IV - [ FO4-5H#F VIPLASTICS V . [ mekPasTesM
@—« ' .
PR v
e
! 4 « [N !
e 0 Y
54.'0 : S , o
N ',' ! = e
A\ . s‘ ) { !
ri2 9 P %
F04-7 FO5 F06
PLASTICS 7 FRONT SUSPENSION REAR SUSPENSION
FO4-THRVI/PLASTICS VT B/ FRONT SUSPENSION " R REAR SUSPENSON

F07-A

FRONT WHEEL (SPORT)

FRONT WHEEL (TOURING)
HRFRONTWHEEL |

B %/FRONT WHEEL

HEWASHBRAERSST |

»
F10-A F10-B F11-A
STEERING SYSTEM(SPORT) STEERING SYSTEM (TOURING) REAR WHEEL (SPORT)
KA STEERING SYSTEM R STEERING SYSTEM  FH/REAR WHEEL




CONTENTS—FRAME GROUP

F11-B F12 F13-A
REAR WHEEL (TOURING) FUEL TANK SEAT ASSY
FH/REAR WHEEL ] FIZEHIFUEL TANK B4 B RISEAT ASSY
1
1y,
® ]
F13-B F14 F15-1-A
SEAT ASSY (HEAT EQUIPMENT) FOOTREST & REAR HANDRAIL ELECTRIC SYSTEM(SPORT)
BN HISEAT ASSY = T awmwem
w
F15-1-B F16 F17
ELECTRIC SYSTEM(TOURING) LIGHTS DASHBORD ASSY
e '@ HTRILIGHTS [ [EIDASHBORDASSY |
"

&

-

COOLING SYSTEM

F19-1

DECAL(SPORT-TWILIGHT BLUE)

GHRY-190100-500

RREBEPCEN, RS
s e
~ CFMOTO  CFMOTOD
s Rt




CONTENTS—FRAME GROUP

F19-3 F19-4 F19-5
DECAL(SPORT-NEBULA BLACK) DECAL(TOURING-TWILIGHT BLUE) DECAL(TOURING-SANDSTONE YELLOW)

F19-6 F22 F25
NOISE LABEL(ONLY FOR AUSTRALIA) SIDE BOX BRACKET FRONT BUMPER
WV ISO00T5500-10 ~ [ ZESDEBOES ] EENRRRTRAT BAPE
CFMOTO CF800-5 bt | =~
STATIONARY NOISE TEST INFORMATION: b ;\W \i‘* Jom
Tested 90 dB(A) at 4500 rpm e T f//ﬁ’”w ‘
Silencing System: CFMQOTO AN “ad ..
[dentification; 6WW5-MUFR-00 - o
Ref: 0211021-83 [ .
\ /l 4P Vg
F36 F41
FUEL VAPORIZATION SYSTEM AIR FILTER

&R RA/FUEL VAPOPION SYSTEM| 2B/ AR FILTER




CONTENTS—ENGINE GROUP

EO1-1

ENGINE CASE

E01-2

CLUTCH COVER

E02-1

CYLINDER HEAD

@

\‘ﬁ,‘) &
1
E02-2 E02-3 EO3
VALVE DRIVE TIMING DRIVE IGNITION COVER
@
e o
@ @RS
st
\‘\
~
@ ~
<\@° T o ® °
@ ®© @ ?;‘@ ¢ > w
E04 EO5 EO6-1
CLUTCH MAIN SHAFT
©
M
|
1
|
9o I
@
@
@®
E06-2 EO6-3 EO7
COUNTER SHAFT SHIFTING MECHANISM LUBRICATING SYSTEM
@
Yo _®
@y,
~ %og o
— oD ®
| S 09 ® @
| - °@s
o) [} ~ N
8 o ® -~ 1

CEPSICRS
® D
Qo) %o




CONTENTS-ENGINE GROUP
E08 E09 E16
WATER PUMP COVER STARTER BALANCER SHAFT
@
oS
P RS
Q‘)\@ S~ 6
® :
[©) @ﬁao
oL,
120}

CYLINDER HEAD SYSTEMKIT

o pumer (O

o




KM 2R ENGINE FITTINGS

FOO-A ENGINE FITTINGS(SPORT)

Item No. Parts Number Parts Name(EN) Qty Specification
1 6WWV-046502-5000 STEPPED SCREW M5 3
2 6WWV-000102-5000 GUARD, SMALL SPROCKET 1




REHL 23 M4 ENGINE FITTINGS

345 67

FOO-B ENGINE FITTINGS(TOURING)

Item No. Parts Number Parts Name(EN) Qty Specification
1 6WWV-046502-5000 STEPPED SCREW M5 3
2 6WWV-000102-5000 GUARD, SMALL SPROCKET 1
3 6WWV-046801-5000 SCREW 2
4 9010-160102 HEADLIGHT STEEL BUSHING 6
5 9010-160101 HEADLIGHT RUBBER DAMPER 6
6 30006-060016810 BOLT 4 M6x16
7 6WWV-000101-5000 LOWER GUARD, ENGINE 1
8 6WWV-000130-5000 FRONT BRACKET ASSY, GUARD 1
9 30102-060016810 SCREW 2 M6x16
10 6WWV-000200-5000 FRONT BRACKET ASSY, GUARD 1
11 30102-080040810 SCREW M8x40 2 M8x40
12 6WWV-0001A0-5000 LOWER GUARD, ENGINE 1




FO18t K B R/LOCK ASSY

FO1 LOCK KIT

Item No.

Parts Number

Parts Name(EN)

Specification

6WWV-011000-5000

LOCK KIT

ty
1 1
2 30102-050025900 INNER HEX SCREW M5x25 3 M5x25
3 30102-050008900 INNER HEX SCREW M58 2 M5x8
4 30102-080020810 SCREW M8x20 2 M8x20
5 30006-060022810 BOLT 2 M6x22
6 6WWV-010010-5000 SEAT CABLE 1
7 6KMV-011020-B001 KEY 1




#5H A% MUFFLER

FO2 MUFFLER

Item No. Parts Number Parts Name(EN) Qty Specification
1 0HUO0-176000 OXYGEN SENSOR 2
2 6WWV-020001-5000 BUSHING, EXHAUST PORT 2
3 6WWV-020004-5000 SEAL GASKET, EXHAUST 2
4 6L.30-020005 LOCK NUT 4
4 K-51010086100 SELF-LOCKING NUT M8 CU 4
5 6WWV-021100-5001 EXHAUST PIPE ASSY 1
6 6L30-021001 SEAL SLEEVE 1, GRAPHITE 2
7 6L30-021010 CALMP 1 2
7 C63605058100 CLAMP 2
8 6WWV-021200-5000 FRONT MUFFLER BODY 1
8 6WWV-021200-5001 FRONT MUFFLER BODY 1
9 6WWV-020002-5000 BUSHING, MUFFLER BODY 6
9 6WWV-020002-5001 BUSHING, MUFFLER BODY 6
10 6WWV-020003-5000 RUBBER SLEEVE, MUFFLER BODY 3
11 30006-080030810 BOLT 3 M8x30
12 6WWV-021003-5000 REAR COVER, EXHAUST PIPE 1
13 30303-050000 WASHER 2
14 6NTA-040202 INNER HEX SCREW M5x12 2 M5x12
15 6L30-020003 INNER HEX SCREW M8x52 1 M8x52
16 6WWV-021004-5000 BUSHING, GUARD 1
17 6WWV-046502-5000 STEPPED SCREW M5 1
18 6WWV-021001-5000 GUARD, MUFFLER 1
19 6L30-020006 T-TYPE BUSHING 2
19 90705169000 MUFFLER T-SHAPE BUSHING 2
20 6L30-020001 DAMPING SLEEVE, MUFFLER 1
21 6GU#-021005-6000 GUARD RUBBER SLEEVE 2
22 6WWV-021300-5001 REAR MUFFLER BODY 1
23 6WWV-021002-5000 REAR COVER, MUFFLER 1
24 6WWV-047102-5000 INNER HEX SCREW M5x14 2




H X 2/FRONT BRACKET

FO3-1 FRONT BRACKET

Item No. Parts Number Parts Name(EN) ty Specification

1 A000-040302 RUBBER DAMPER 2
2 30006-080014810 BOLT 2 M8x14
3 6WWV-030300-5001 FRONT FRAME 1
3 6WWV-030300-5002 FRONT FRAME ASSY 1
4 30006-080016810 BOLT 2 M8x16
5 6WWV-030400-5000 LH CONNECTING BRACKET, FRONT BRACKET 1
6 6WWV-030110-5000 LH BRACKET, CONNECTORS 1
7 30006-060012810 BOLT 4 M6x12
8 6WWV-030120-5000 RH BRACKET, CONNECTORS 1
9 6WWV-030500-5000 RH CONNECTING BRACKET, FRONT BRACKET 1
10 5020-031002 RUBBER SLEEVE LINER, FRONT LICENSE BRACKET 2
11 5020-031001 RUBBER SLEEVE, FRONT LICENSE BRACKET 2
12 30301-060412 WASHER 2 ®6
13 30006-060025810 BOLT 2 M6x25
14 30006-050012810 BOLT 2 M5x12
15 30006-060016810 BOLT 3 M6x16
16 30206-080510 NUT M8 2 M8
17 30303-080112 WASHER 2 ¢8
18 30306-080112 WASHER 2 ®8
19 30006-080045810 BOLT 2 M8x45
20 6090-040303 BUSHING 6
21 6090-040302 CUSHION SLEEVE 6
22 30305-060112 WASHER 6 6
23 30204-060810 NUT 6 M6
24 6WWV-030700-5000 RH BRACKET, FOG LIGHT 1

1

N
(6,

6WWV-030600-5000

LH BRACKET, FOG LIGHT




FEL/MAIN FRAME \

FO3-2 MAIN FRAME

Item No. Parts Number Parts Name(EN) Qty Specification

1 30006-080016810 BOLT 4 M8x16
6WWV-030040-5000 FRONT BUMPER RH MIDDLE BRACKET 1

3 30006-060022810 BOLT 3 M6x22

4 9060-180029 RUBBER CUSHION TUBE, RADIATOR 6

5 6KM#-181001-8001 DAMPING RUBBER MAT 3

6 6WWV-031000-5002-0BP00 FRONT FRAME ASSY 1 MAUD SPIRIT BLACK

6 6WWV-0310B0-5002-0BP00 FRAME ASSY. 1

7 6WWV-030011-5000 INNER HEX SCREW M10x45 5

8 6WWV-030013-5000 INNER HEX SCREW M8x16 6

9 6WWV-030060-5000 BUMPER REAR RH BRACKET 1

10 6WWV-030050-5000 BUMPER REAR LH BRACKET 1

11 30006-080025810 BOLT 1 M8x25

11 30006-080028810 BOLT M8x28 1 M8x28

12 6WWV-000120-5000 RH BRACKET ASSY, GUARD 1

13 6WWV-030090-5000 RH BRACKET, MIDDLE SUPPORTER 1

14 K-54310086100 SELF LOCKING NUT M10 CU WS=14 1

15 30006-050012810 BOLT 3 M5x12

16 0180-014010 WIRE CLIP 2

17 6WWV-030080-5000 LH BRACKET, MIDDLE SUPPORTOR 1

18 6WWV-030017-5000 INNER HEX SCREW M10x30 1

19 6WWV-030003-5000 SIDE STAND STOP SWITCH CABLE BRACKET 1

20 6L30-030091 BOLT M10x60 1 M10x60

21 6WWV-030009-5000 ENGINE HANGING BRACKET 1

22 6WWV-030018-5000 BOLT M12x60 1

23 30102-080050110 INNER HEX SCREW M8x50 2

24 6WWV-030030-5000 FRONT BUMPER LH MIDDLE BRACKET 1

25 6WWV-030001-5000 BRACKET, 6D SENSOR 1

26 6WWV-030019-5000 CUSHION SLEEVE 3

27 6WWV-046902-5000 INNER HEX SCREW M6x20 3

27 6WWV-046901-5000 INNER HEX SCREW M6x20 3

28 6WWV-190012-5300 VIN PLATE 1

29 30902-0400820 RIVET 2 P4x8




BI£4/REAR FRAME

FO03-3 REAR FRAME

Item No. Parts Number Parts Name(EN) ty Specification
1 6WWV-030017-5000 INNER HEX SCREW M10x30 2
2 6WWV-032000-5001-0BP00 REAR FRAME ASSY 1 MAUD SPIRIT BLACK
3 K-54310086100 SELF LOCKING NUT M10 CU WS=14 2
4 30006-060016810 BOLT 2 M6x16
5 6WWV-030070-5000 AIR FILTER MOUNTING ASSY 2
6 6WWV-046702-5000 INNER HEX SCREW M6x12 4
7 6WWV-030016-5001 INNER_HEX_SCREW_M10x22 2 M10x22
8 30006-060012810 BOLT 4 M6x12
9 6WWV-030010-5000 REAR BRACKET, FUEL TANK 1
10 6090-130012 RUBBER DAMPER 1
11 6WWV-030020-5000 BRACKET, SEAT LOCK 1
12 6WWV-030004-5000 BRACKET, BATTERY 1
2

13 6WWV-045801-5000

RUBBER




j1#&142/SIDE STAND&MIDDLE SUPPORTER

—

FO03-4 SIDE STAND&MIDDLE SUPPORTER

Item No. Parts Number Parts Name(EN) Qty Specification
1 A000-030004 SIDE STAND SPRING SLEEVE 1
2 A000-030210 SIDE STAND SPRING ASSY 1
3 6WWV-030200-5000 SIDE BRACKET ASSY 1
4 30208-102810 NUT M10x1.25 1 M10x1.25
5 A000-030006 SIDE STAND BOLT 1
6 6WWV-030100-5000 MIDDLE SUPPORTER ASSY 1
7 6L30-030705 SPRING SLEEVE, SIDE BRACKET 2
8 6L30-030060 SPRING, MAIN BRAKCET 2
9 6WWV-030106-5000 SPRING HOOK, MIDDLE SUPPORTER 2
10 6WWV-030005-5000 SPRING PIN, MIDDLE SUPPORTER 1
11 6L30-030093 BOLT 2
12 6L30-030720 SELF-LOCK RETAINER KIT 2
13 6L30-030701 BUSHING MAIN BRACKET 2
14 6L30-030706 FRICTION WASHER 2
15 1F30-024014 0-RING 4 17x2
16 6L30-030094 SLOTTED NUT 2
17 30903-0252610 COTTER PIN 2 2.5x26
18 6WWV-046702-5000 INNER HEX SCREW M6x12 2
19 6WWV-030190-5000 LIMIT SEAT, MIDDLE SUPPORTER 1
20 30200-080810 NUT 1 M8
21 6L30-030080 DAMPING MATE ASSY 1




5 T IPLASTICS 1

FO4-1 PLASTICS1

Item No. Parts Number Parts Name(EN) ty Specification
1 6WWV-046602-5000 INNER HEX STEPPED SCREW M6x14 8
2 6WWV-040101-5001 WINDSHIELD 1
3 6WWV-040201-5000 SMALL WINDSHIELD 1
4 6WWV-045001-5001 RH ADJUSTING BUTTON, WINDSHIELD 1
5 6100-120005 INNER HEX SCREW M6x8 4 M6x8
6 6WWV-046401-5000 RH BRACKET, WINDSHIELD 1
7 6WWV-046301-5000 LH BRACKET, WINDSHIELD 1
8 6WWV-044901-5001 LH ADJUSTING BUTTON, WINDSHIELD 1
9 30105-050014470 SCREW 4 M5x14
10 6WWV-046101-5000 UPPER COLUMN, WINDSHIELD 2
11 6WWV-046201-5000 LOWER COLUMN, WINDSHIELD 2
12 6WWV-044201-5000 RH BRACKET RUBBER SLEEVE, WINDSHIELD 1
1

13

6WWV-044101-5000

LH BRACKET RUBBER SLEEVE, WINDSHIELD




FO4-2% §H4+ TT/PLASTICS T

FO04-2 PLASTICS?2

Item No. Parts Number Parts Name(EN) Qty Specification
1 6WWV-040701-5000 HEADLIGHT LOWER COVER 1
2 6WWV-046901-5000 INNER HEX SCREW M6x20 2
2 6WWV-046902-5000 INNER HEX SCREW M6x20 2
3 6090-040303 BUSHING 6
4 6090-040302 CUSHION SLEEVE 6
5 9060-040310 PLASTIC CLIPS 2
6 8080-000002 CLIP NUT ST4.8 10 ST4.8
7 30110-421130010 SELF-TAPPING SCREW 8 ST4.2x13
8 30110-481130010 SELF-TAPPING SCREW 10 ST4.8x13
9 6WWV-040601-5001-0DCO0 HEADLIGHT COVER 1 NEBULA BLACK DESERT YELL
9 6WWV-040601-5001-0BX00 HEADLIGHT COVER 1 NEBULA BLACK+GHOST GREY
9 6WWV-040601-5001-0BW00 HEADLIGHT COVER 1 NEBULA BLACK+MERCURY GREY
10 6WWV-040901-5000 LH INNER PLATE, HEADLIGHT COVER 1
11 9060-040310 PLASTIC CLIPS 2
12 8080-041130 PLASTIC SCREW 8
13 6WWV-046502-5000 STEPPED SCREW M5 2
14 6WWV-040801-5000 RH INNER PLATE, HEADLIGHT COVER 1
15 6WWV-040401-5000 FRONT COVER, DASHBOARD 1
16 6WWV-040501-5000 ADAPTOR BRACKET, DASHBOARD 1
17 6KM#-040081-8000-M1 NUT CLIP M5 2
18 6WWV-040301-5001 REAR COVER, DASHBOARD 1
19 6WWV-046802-5000 INNER HEX SCREW M6x16 4
2

N
o

30110-480190070

SLEF-TAPPING SCREW




FO4-2% §H4+ TT/PLASTICS T

FO04-2 PLASTICS?2

Item No. Parts Number Parts Name(EN) Qty Specification
1 6WWV-040701-5000 HEADLIGHT LOWER COVER 1
2 6WWV-046901-5000 INNER HEX SCREW M6x20 2
2 6WWV-046902-5000 INNER HEX SCREW M6x20 2
3 6090-040303 BUSHING 6
4 6090-040302 CUSHION SLEEVE 6
5 9060-040310 PLASTIC CLIPS 2
6 8080-000002 CLIP NUT ST4.8 10 ST4.8
7 30110-421130010 SELF-TAPPING SCREW 8 ST4.2x13
8 30110-481130010 SELF-TAPPING SCREW 10 ST4.8x13
9 6WWV-040601-5001-0DCO0 HEADLIGHT COVER 1 NEBULA BLACK DESERT YELL
9 6WWV-040601-5001-0BX00 HEADLIGHT COVER 1 NEBULA BLACK+GHOST GREY
9 6WWV-040601-5001-0BW00 HEADLIGHT COVER 1 NEBULA BLACK+MERCURY GREY
10 6WWV-040901-5000 LH INNER PLATE, HEADLIGHT COVER 1
11 9060-040310 PLASTIC CLIPS 2
12 8080-041130 PLASTIC SCREW 8
13 6WWV-046502-5000 STEPPED SCREW M5 2
14 6WWV-040801-5000 RH INNER PLATE, HEADLIGHT COVER 1
15 6WWV-040401-5000 FRONT COVER, DASHBOARD 1
16 6WWV-040501-5000 ADAPTOR BRACKET, DASHBOARD 1
17 6KM#-040081-8000-M1 NUT CLIP M5 2
18 6WWV-040301-5001 REAR COVER, DASHBOARD 1
19 6WWV-046802-5000 INNER HEX SCREW M6x16 4
2

N
o

30110-480190070

SLEF-TAPPING SCREW




ERTIVPLASTICSIT |

»

FO04-3 PLASTICS3

Item No. Parts Number Parts Name(EN) Qty Specification

1 6WWV-041501-5000 LH FRONT PANEL, RADIATOR 1

2 6WWV-046502-5000 STEPPED SCREW M5 4

3 6WWV-044701-5000 LH REAR PANEL, RADIATOR 1

4 6WWV-041701-5000 LH DEFLECTOR, RADIATOR 1

5 6WWV-041901-5000 LH INNER PANEL, RADIATOR 1

6 9060-040310 PLASTIC CLIPS 2

7 30110-481130070 SELF-TAPPING SCREW 18

8 8080-000002 CLIP NUT ST4.8 8 ST4.8
9 6KM#-040066-8001 SPONGE STRAP 1

10 6WWV-042001-5000 RH INNER PANEL, RADIATOR 1

11 6WWV-041801-5000 RH DEFLECTOR, RADIATOR 1

12 6WWV-044801-5000 RH REAR PANEL, RADIATOR 1

13 6WWV-041601-5000 RH FRONT PANEL, RADIATOR 1

14 8030-040800-00001 NUT CLIP 2 M6
15 6KM#-040081-8000-M1 NUT CLIP M5 2

16 6NQ#-000202-6001 BOLT 2




BREIV/PLASTICS IV

4P
FO4-4-A PLASTICS4(SPORT)

Item No. Parts Number Parts Name(EN) Qty Specification
1 6WWV-042101-5000-0VF00 COVER, LH FOG LIGHT 1 MERCURY SILVER
2 6KM#-040081-8000-M1 NUT CLIP M5 14
3 6WWV-042301-5000 BRACKET, LH FOG LIGHT 1
4 6WWV-044001-5000 RUBBER, FOG LIGHT COVER 2
5 6WWV-046502-5000 STEPPED SCREW M5 16
6 6WWV-045701-5000 DECO COVER, LH FOG LIGHT 1
7 6WWV-042401-5000 BRACKET, RH FOG LIGHT 1
8 6WWV-042201-5000-0VF00 COVER, RH FOG LIGHT 1 MERCURY SILVER
9 6WWV-045601-5000 DECO COVER, RH FOG LIGHT 1




BREIVIPLASTICS V

FO04-4-B PLASTICS4(TOURING)

Item No. Parts Number Parts Name(EN) Qty Specification
1 6WWV-046010-5100 LH FOG LIGHT COVER ASSY 1
2 6KM#-040081-8000-M1 NUT CLIP M5 14
3 6WWV-042301-5000 BRACKET, LH FOG LIGHT 1
4 6WWV-044001-5000 RUBBER, FOG LIGHT COVER 2
5 6WWV-046502-5000 STEPPED SCREW M5 16
6 6WWV-046602-5000 INNER HEX STEPPED SCREW M6x14 4
7 6WWV-042401-5000 BRACKET, RH FOG LIGHT 1
8 6WWV-046020-5100 RH FOG LIGHT COVER ASSY 1
9 6WWV-045601-5000 DECO COVER, RH FOG LIGHT 1
10 6WWV-045701-5000 DECO COVER, LH FOG LIGHT 1
11 6WWV-043701-5000 ENGINE LH PANEL 1
12 6WWV-043801-5000 ENGINE RH PANEL 1




F04-5% ¢ V/PLASTICS V

FO4-5 PLASTICSS5

Item No. Parts Number Parts Name(EN) Qty Specification
1 6WWV-043901-5000 COVER, IGNITION LOCK 1
2 6WWV-041301-5000-0VF00 LH FRONT PANEL, FUEL TANK 1 MERCURY SILVER
2 6WWV-041301-5000-0H900 LH FRONT PANEL, FUEL TANK 1 GHOST GREY
2 6WWV-041301-5000-0G900 LH FRONT PANEL, FUEL TANK 1 TACTICAL GREEN
3 6WWV-041401-5000-0VFO0 RH FRONT PANEL, FUEL TANK 1 MERCURY SILVER
3 6WWV-041401-5000-0H900 RH FRONT PANEL, FUEL TANK 1 GHOST GREY
3 6WWV-041401-5000-0G900 RH FRONT PANEL, FUEL TANK 1 TACTICAL GREEN
4 8080-040064 FRONT FENDER DAMPER 6
5 6090-040302 CUSHION SLEEVE 6
6 6090-040303 BUSHING 6
7 6WWV-046901-5000 INNER HEX SCREW M6x20 6
7 6WWV-046902-5000 INNER HEX SCREW M6x20 6
8 30110-481130010 SELF-TAPPING SCREW 14 ST4.8x13
9 8080-000002 CLIP NUT ST4.8 16 ST4.8
10 6WWV-046501-5000 SCREW 4
11 6KM#-040081-8000-M1 NUT CLIP M5 10
12 6KM+#-040066-8001 SPONGE STRAP 2
13 6KM#-160420-8001 SPONGE MAT 6
14 6WWV-041101-5000-0ET00 FUEL TANK LH PANEL 1 TWILIGHT BLUE
14 6WWV-041101-5000-0BM00 FUEL TANK LH PANEL 1 NEBULA BLACK
14 6WWV-041101-5000-0YG00 LH PANEL, FUEL TANK 1 SANDSTONE YELLOW
15 9060-040310 PLASTIC CLIPS 2
16 6WWV-046502-5000 STEPPED SCREW M5 2
17 A000-040302 RUBBER DAMPER 4
18 8080-000001 CLASP 2
19 6WWV-041201-5000 FUEL TANK UPPER PANEL 1
20 6WWV-041001-5000-0ET00 FUEL TANK RH PANEL 1 TWILIGHT BLUE
20 6WWV-041001-5000-0BM0O FUEL TANK RH PANEL 1 NEBULA BLACK
20 6WWV-041001-5000-0YG0O RH PANEL, FUEL TANK 1 SANDSTONE YELLOW




HRVI/PLASTICS VI

FO04-6 PLASTICSG6

Item No. Parts Number Parts Name(EN) Qty Specification
1 6WWV-047102-5000 INNER HEX SCREW M5x14 6
2 6WWV-045501-5000 PRESS PLATE, LH CABLE BRACKET 1
3 6WWV-045101-5000 BRACKET, OXYGEN SENSOR CONNECTOR 1
4 6WWV-045301-5001 LH CABLE BRACKET 1
5 6WWV-046502-5000 STEPPED SCREW M5 4
6 6KM#-040081-8000-M1 NUT CLIP M5 2
7 6WWV-045201-5000 RH CABLE BRACKET 1
8 6WWV-045401-5000 PRESS PLATE, RH CABLE BRACKET 1
9 6WWV-043601-5000 BRACKET, CANISTER 1
10 6KM#-040066-8001 SPONGE STRAP 1




FO4-7H4 #VI/PLASTICS VI

/i

FO4-7 PLASTICSY

Item No. Parts Number Parts Name(EN) ty Specification
1 6WWV-043101-5000-0B800 LH PANEL, TAIL LIGHT 1
2 8080-041130 PLASTIC SCREW 6
3 6WWV-046502-5000 STEPPED SCREW M5 3
4 8080-040064 FRONT FENDER DAMPER 2
5 6WWV-045801-5000 RUBBER 2
6 30110-481130010 SELF-TAPPING SCREW 4 ST4.8x13
7 6WWV-042501-5001 FRAME BASE PLATE 1
8 8030-040800-00001 NUT CLIP 4 M6
9 6WWV-046702-5000 INNER HEX SCREW M6x12 2
10 8080-000002 CLIP NUT ST4.8 2 ST4.8
11 30110-481130070 SELF-TAPPING SCREW 7
12 6WWV-043001-5000-0B800 RH PANEL, TAIL LIGHT 1
13 6WWV-045901-5000 RUBBER BUSHING, AUXILIARY RELAY 1
13 6WWV-045901-5000-10 RUBBER BUSHING, AUXILIARY RELAY 1
14 6WWV-043401-5000 RUBBER MAT, BATTERY 1
15 6WWV-043301-5001 BRACKET, ELECTRICAL PARTS 1
16 8080-000002 CLIP NUT ST4.8 5 ST4.8
17 8030-040020-1000 SCREW M6x17.5 4 M6x17.5 ARMY GREEN
18 6WWV-042801-5000 REINFORCEMENT PLATE, REAR FENDER 1
19 8010-090005 BOLT M6x16 4 M6x16
20 6WWV-042601-5000 REAR FENDER 1
21 6WWV-042901-5000 UPPER COVER, TAIL LIGHT 1
22 8080-000001 CLASP 2
23 6WWV-043201-5000 HOOK RUBBER, TAIL LIGHT 1
24 6WWV-042701-5000 BRACKET, LICENSE LIGHT 1
25 6WWV-043310-5000 BRACKET, AUXILIARY RELAY 1




Hi &%/ FRONT SUSPENSION

FO5 FRONT SUSPENSION

Item No. Parts Number Parts Name(EN) Qty Specification
1 6WWV-050600-5000-M1 FRONT RH SHOCK ABSORBER 1
2 30102-080025810 SCREW 4 M8x25
3 6WW\V-050500-5000-M1 FRONT LH SHOCK ABSORBER 1
4 6WWV-050006-5000-0B800 FRONT FENDER FRONT PART 1 MATTE PEARL BLACK
4 6WWV-050006-5000-0YG0O FRONT PART, FRONT FENDER 1 SANDSTONE YELLOW
5 6WWV-046602-5000 INNER HEX STEPPED SCREW M6x14 6
6 6KM#-040081-8000-M1 NUT CLIP M5 4
7 6WWV-050007-5000 FRONT FENDER REAR PART 1
8 6WWV-046502-5000 STEPPED SCREW M5 4
9 30006-060012810 BOLT 1 M6x12
10 6WW\V-050200-5000 BRACKET, HORN 1
11 6L30-050004 PLUG, FRONT FORK 1
12 6WWV-050300-5001 LOWER TRIPLE CLAMP ASSY 1
12 6WWV-050300-5000-10 LOWER TRIPLE CLAMP ASSY 1
13 6WWV-050011-5000 INNER HEX SCREW M8x30 6
14 6WWV-050100-5100 STEERING DAMPER 1
15 6WWV-050009-5000 SCREW M8x25 8
16 6L30-050010 DUST-PROOF RING 2
17 6L30-050200 STEERING BEARING ASSY 2
18 6L30-050003 DUST-PROOF COVER 1
19 6WWV-050001-5001 UPPER TRIPLE CLAMP 1 ALUMINUM COLOR ANODIZED
19 6WWV-050001-5000-10 UPPER TRIPLE CLAMP 1 BLACK ANODIZED
20 30006-060020810 BOLT 2 M6x20
21 6WWV-050402-5000 RH CABLE CLIP 1
22 6WWV-050401-5000 LH CABLE CLIP 1
23 8080-140004 LOCK BUSHING, REAR RACK 2
24 6WW\V-050005-5000 WASHER 1
25 6L30-050002 LOCK SCREW, UPPER TRIPLE CLAMP 1
26 6WWV-050004-5000 RUBBER DECO COVER, IGNITION LOCK 1
27 6WWV-050002-5000 BRACKET, HANDLEBAR 2
27 6WWV-050002-5000-10 SEAT, HANDLEBAR 2 BLACK ANODIZED
28 30102-102060810 SCREW M10x1.25x60 2 M10x1.25x60
29 6WWV-050003-5000 PRESS COVER, HANDLEBAR 2
29 6WWV-050003-5000-10 PRESS COVER, HANDLEBAR 2 BLACK ANODIZED
30 6WWV-050500-5000-24 OIL SEAL 2
2

6WWV-050500-5000-25

DUST-PROOF CAP




JFR% REAR SUSPENSION

i)

i

FO6 REAR SUSPENSION

Item No. Parts Number Parts Name(EN) Qty Specification
1 6WWV-060005-5003 CHAIN GUARD 1
2 6WWV-046602-5000 INNER HEX STEPPED SCREW M6x14 2
3 6WWV-060001-5000 SHAFT, REAR SWING ARM 1
4 6WWV-060002-5000 BUSHING, REAR SWING ARM 4
4 6WWV-060001-5001 REAR SWING ARM SHAFT 1
5 6WWV-060030-5000 OIL SEAL 4
6 6WWV-060003-5000 LINER, REAR SWING ARM 2
7 30403-02200 BEARING 4 22x28x12
8 6WWV-060004-5000 WASHER, REAR SWING ARM 2
9 6WWV-060301-5004 REAR FORK 1
9 6WWV-060301-5003 REAR FORK 1
10 6NT1-060002 DUST CAP, BIG 2
11 6NT1-060003 DUST CAP, SMALL 4
12 6L30-060013 LOCK NUT, CHAIN ADJUSTER 2
13 6L30-060002 CHAIN ADJUSTING BOLT 2
14 6NT1-060001 REAR SHOCK ABSORBER BOLT 1
15 30204-122810 NUT 1 M12x1.25
16 6WWV-060100-5001-M1 REAR_SHOCK_ABSORBER 1
17 6WWV-060008-5001 SPROCKET GUARD 1
4

—
o

6WWV-046502-5000

STEPPED SCREW M5




Hi#/FRONT WHEEL

FO7-A FRONT WHEEL(SPORT)

Item No. Parts Number Parts Name(EN) Qty Specification
1 30705-1901 TIRE 1
2 6L30-070004 LOCK SCREW, FRONT AXLE 1
3 6WWV-070002-5000 RH BUSHING, FRONT WHEEL 1
4 6WWV-070001-5000 FRONT WHEEL SHAFT 1
4 6L30-070001 FRONT WHEEL SHAFT 1
5 6WWV-070003-5000 LH BUSHING, FRONT WHEEL 1
6 6WWV-070200-5002 FRONT RIM ASSY 1
7 6WWV-070100-5000-21 OIL SEAL 2
8 6WWV-070100-5000-22 BEARING 2
9 6WWV-070105-5000 WASHER 1
10 6WWV-070104-5000 CORE SHAFT 1
11 30800-04705 CIRCLIP FOR HOLE 47 1
12 6WWV-070300-5000-M1 VALVE, INFLATION 1




A% /FRONT WHEEL

1

/%

FO7-B FRONT WHEEL(TOURING)

Item No. Parts Number Parts Name(EN) Qty Specification
1 30705-1901 TIRE 1
2 6L30-070004 LOCK SCREW, FRONT AXLE 1
3 6WWV-070002-5000 RH BUSHING, FRONT WHEEL 1
4 6WWV-070001-5000 FRONT WHEEL SHAFT 1
4 6L30-070001 FRONT WHEEL SHAFT 1
5 6WWV-070003-5000 LH BUSHING, FRONT WHEEL 1
6 6WWV-070100-5002 FRONT RIM ASSY 1
6 6WWV-070100-5002-10 FRONT RIM ASSY 1
7 6WWV-070100-5000-21 OIL SEAL 2
8 6WWV-070100-5000-22 BEARING 2
9 6WWV-070105-5000 WASHER 1
10 6WWV-070104-5000 CORE SHAFT 1
11 30800-04705 CIRCLIP FOR HOLE 47 1
12 FA7V-150850-1101 TIRE PRESSURE SENSOR 1
13 6WWV-070103-5000 SPOKE 36
14 6WWV-070100-5000-20 SPOKE CAP 36
15 6WWV-070102-5000 FRONT WHEEL MIDDLE HUB 1
16 6WWV-070101-5001-10 FRONT WHEEL 1
16 6WWV-070101-5001 FRONT WHEEL 1
17 6WWV-070040-5100-M1 INFLATION VALVE 1




Wi E 1 3h B /BRAKE ASSY

@

FO8 BRAKE SYSTEM

Item No. Parts Number Parts Name(EN) Oty Specification
1 6GUV-080001-7000 SCREW 10
1 C90709062000 BRAKE DISC FIXED BOLT 10
2 6L30-080010 FRONT BRAKE DISC ASSY 2
3 6L30-080003 GEAR RING, FRONT WHEEL 1
4 6WWV-081200-5000-10 FRONT BRAKE CALIPER, RH 1
4 6WWYV-081200-5001 FRONT RH BRAKE CALIPER 1
5 6GUV-081100-6000-10 FRONT BRAKE CALIPER, LH 1
s 6GUV-081100-6001 FRONT LH BRAKE CALIPER 1
6 30102-102060810 SCREW M10x1.25x60 4 M10x1.25x60
7 AO000-080102-2000 WASHER 19
8 6GU#-081000-6000-22 BANJO BOLT 1 1
9 6WWV-080006-5001-M1 LONG BANJO BOLT 1
10 6WWYV-081030-5000-M1 LOWER FLUID HOSE, FRONT BRAKE 1
11 A000-050015 WIRE CLIP, FRONT BRAKE FLUID HOSE 3
12 6WWV-081020-5000-M1 FLUID INLET PIPE, FRONT BRAKE 1
13 6WWYV-080003-5000 WIRE CLIP 1, FRONT BRAKE FLUID HOSE 1
14 30006-060010810 BOLT 1 M6x=<10
15 6KJO-080003-00001 "BRAKE HOSE CLIP 5 "
16 6GU#-081000-6000-23 BANJO BOLT 2 5
17 8010-150003 TIE 2 5x250
18 801F-100101 TIE BAND 1
19 6L30-080020 SPEED SENSOR, FRONT WHEEL 2
20 6GU#-080110-6000-39 LEVER 1
21 6WWYV-081010-5000-M1 FRONT BRAKE FLUID OUTLET HOSE 1
22 6WWYV-080007-5000 WIRE CLIP, RPM SENSOR 1
23 30102-060016810 SCREW 2 M6x%<16
24 8010-000004 BOLT M6x14 2 M6x14
25 0180-014010 WIRE CLIP 2
26 30118-480130010 SELF-TAPPING SCREW ST4.8x13 2 ST4.8x13
27 6WWV-081400-5000 MSC CONTROLLER 1
28 6GU#-080010-6003 HYDRAULIC INDUCTION SWITCH 2
29 6L30-080006 WIRE CLIP 2, BRAKE FLUID HOSE 2
30 6WWYV-081050-5000-M1 FLUID OUTLET PIPE, REAR BRAKE 1
31 6WWV-081040-5000-M1 REAR BRAKE FLUID OUTLET HOSE 1
32 6L.30-080005 WIRE CLIP 1, BRAKE FLUID HOSE 3
33 6WWV-047102-5000 INNER HEX SCREW M5x14 3
34 6WWV-081600-5000-10 REAR BRAKE CALIPER 1
34 6WWYV-081600-5002 REAR BRAKE CALIPER 1
35 6GU#-090001-6000-M1 REAR BRAKE DISC 1
36 6GU#-090002-6001 REAR GEAR RING 1
37 A000-080001 SCREW 5
38 30006-050012870 BOLT 2
39 6WWV-081402-5000 FOOTREST BRACKET 1
40 6WWV-081401-5000 REAR BRAKE PEDAL 1
41 6WWYV-080005-5000 RETURN SPRING 1
42 30204-080810 LOCK NUT 1 M8
43 6WWV-081401-5000-20 REAR BRAKE PEDAL 1
44 30400-00880 BEARING 8x22x7 2 8x22x7
45 30102-060022810 SCREW M6x%x22 2 M6x22
46 6KM#-080002-8000 RUBBER OIL HOSE CLIP 1
47 6WWYV-080002-5000 WIRE CLIP, REAR SPEED SENSOR 1
48 6WWYV-080009-5000 ABS NYLON BRACKET 1
49 6WWYV-081300-5000 REAR BRAKE MASTER CYLINDER ASSY 1
50 6WWV-081300-5000-22 CAP, BRAKE FLUID RESERVOIR 1
51 6KMO0-091204 FLUID RESERVOIR 1
52 6WWV-081300-5000-21 FLUID RESERVOIR HOSE 1
53 6GU#-081300-6000-24 CLIP, FUEL HOSE 2
54 A000-080216-2000 PIN SHAFT 1
55 A000-080233-2000 PIN 1
56 AO000-080234-2000 WASHER 8 1
57 6GUV-0811A0-6000 FRONT BRAKE PAD ASSY 2
58 6WWV-0816A0-5000 REAR BRAKE PAD ASSY 1
59 6WWYV-046802-5000 INNER HEX SCREW M6x16 1
60 6KM#-080003-8100 RUBBER OIL HOSE CLIP 1 1
61 6WWV-080110-5000 MASTER CYLINDER, FRONT BRAKE 1




¥ %%/ STEERING SYSTEM

F10-A STEERING SYSTEM(SPORT)

Item No. Parts Number Parts Name(EN) Qty Specification
1 30105-040008470 SCREW 1
2 30102-080050810 SCREW 2 M8x50
3 6WWV-100001-5000 BALANCER 2
4 6WWV-100304-5000 BALANCING WEIGHT 1 2
5 6L30-100010-10000 LH GRIP ASSY 1
5 6GUV-100001-6002 LH HAND GRIP SLEEVE 1
6 6WWV-100100-5000 HANDLEBAR PIPE 1
6 6WWV-100100-5001 Handlebar pipe 1
7 6WWV-100200-5002 CLUTCH LEVER ASSY 1
8 6WWV-100600-5000 CLUTCH CABLE 1
8 6WWV-100600-5001 CLUTCH CABLE 1
9 6WWV-100800-5000 WIRE CLIP, CLUTCH CABLE 2
10 30006-050012810 BOLT 1 M5x12
11 6WWV-047102-5000 INNER HEX SCREW M5x14 1
12 6GUV-100020-6001 ELECTRICAL THROTTLE ASSY 1
12 6GUV-100020-6000-M1 E-THROTTLE ASSY 1
13 6WWV-100201-5000 CLUTCH LEVER 1
14 6WWV-166000-5000 LH HANDLEBAR SWITCH ASSY 1
15 6WWV-167000-5600 HANDLEBAR SWITCH ASSY, RH 1 EU 5_WITHOUT HEATING CONNECTOR
15 6WWV-167000-5000 HANDLEBAR SWITCH, RH 1
16 6KJ0-100002 CLUTCH PULL BINDING 3
17 6WWV-160800-5000 FRONT FOG LIGHT SWITCH 1
18 30137-250120010 SCREW 2 ST2.5x12
19 30105-040030410 SCREW 1 M4x30
20 6WWV-200300-5001 LH REARVIEW MIRROR ASSY 1
21 6WWV-200400-5001 RH REAR VIEW MIRROR ASSY 1
1

6GUV-100200-7002-20

SWITCH ASSY




¥ H %%/ STEERING SYSTEM

Y

F10-B STEERING SYSTEM(TOURING)

Item No. Parts Number Parts Name(EN) Qty Specification
1 30105-040008470 SCREW 1
2 30102-080070810 SCREW M8x70 2 M8x70
3 6WWV-100001-5000 BALANCER 2
4 6WWV-100304-5000 BALANCING WEIGHT 1 2
5 6L30-100010-10000 LH GRIP ASSY 1
5 6L3V-100010-1000-M1 LH HAND GRIP ASSY 1
6 6WWV-100100-5000 HANDLEBAR PIPE 1
6 6WWV-100100-5001 Handlebar pipe 1
6 6WWV-100100-5000-10 HANDLEBAR PIPE 1
6 6WWV-100100-5001-10 HANDLEBAR PIPE 1
7 6WWV-100200-5002 CLUTCH LEVER ASSY 1
8 6WWV-100600-5000 CLUTCH CABLE 1
8 6WWV-100600-5001 CLUTCH CABLE 1
9 6WWV-100800-5000 WIRE CLIP, CLUTCH CABLE 2
10 30006-050012810 BOLT 1 M5x12
11 6WWV-047102-5000 INNER HEX SCREW M5x14 1
12 6L30-100020-10000 ELECTRICAL THROTTLE ASSY 1
12 6L3V-100020-1000-M1 E-THROTTLE ASSY 1
13 6WWV-100201-5000 CLUTCH LEVER 1
14 6WWV-166000-5100 LH HANDLEBAR SWITCH ASSY 1
15 6WWV-167000-5700 HANDLEBAR SWITCH ASSY, RH 1 EU 5_WITH HEATING CONNECTOR
15 6WWV-167000-5100 HANDLEBAR SWITCH, RH 1
16 6KJ0-100002 CLUTCH PULL BINDING 3
17 6WWV-160800-5000 FRONT FOG LIGHT SWITCH 1
18 30137-250120010 SCREW 2 ST2.5%x12
19 A000-180010-20000 BUSHING, RADIATOR DAMPER 2
20 6NT1-100001 BUSHING, HAND GUARD 2
21 6WWV-044301-5000 LH HAND GUARD 1
22 6WWV-044501-5000 BRACKET, LH HAND GUARD 1
23 6WWV-046502-5000 STEPPED SCREW M5 2
24 6WWV-044401-5000 RH HAND GUARD 1
25 6WWV-044601-5000 BRACKET, RH HAND GUARD 1
26 6K10-040402 NUT M5 2 M5
27 30105-040030410 SCREW 2 M4x30
28 6WWV-200300-5001 LH REARVIEW MIRROR ASSY 1
29 6WWV-200400-5001 RH REAR VIEW MIRROR ASSY 1
30 6GUV-100200-7002-20 SWITCH ASSY 1
31 6WWV-0443A0 LH HAND GUARD ASSY 1
1

6WWV-0444A0

RH HAND GUARD ASSY




Ji#%/REAR WHEEL

8

// /
® @
F11-A REAR WHEEL(SPORT)
Item No. Parts Number Parts Name(EN) Qty Specification

1 30705-1746 TIRE 1

2 6WWV-110001-5000 NUT, REAR WHEEL SHAFT 1

3 6WWV-110002-5000 RH CHAIN ADJUSTING BLOCK 1

4 6WWV-110006-5000 RH BUSHING, REAR WHEEL 1

5 6WWV-110400-5000 REAR WHEEL SHAFT ASSY 1

6 6WWV-110300-5000 SEAT, SPROCKET 1

7 6WWV-110200-5002 REAR RIM ASSY 1

8 6WWV-110100-5000-21 OIL SEAL 1

9 6WWV-110100-5000-22 BEARING 2

10 6WWV-110106-5000 WASHER 1

11 6WWV-110105-5000 CORE SHAFT 1

12 30800-04705 CIRCLIP FOR HOLE 47 1

13 6WWV-110004-5001 SUNK_SCREW_M8x28 6 M8x28
14 6WWV-110005-5000 REAR SPROCKET 1

15 30204-080810 LOCK NUT 6 M8
16 6L30-110003 DAMPER, SPROCKET 6

17 6WWV-070300-5000-M1 VALVE, INFLATION 1

1

3120929

CHAIN




J5#/REAR WHEEL

F11-B REAR WHEEL(TOURING)

Item No. Parts Number Parts Name(EN) Qty Specification
1 30705-1746 TIRE 1
2 6WWV-110001-5000 NUT, REAR WHEEL SHAFT 1
3 6WWV-110002-5000 RH CHAIN ADJUSTING BLOCK 1
4 6WWV-110006-5000 RH BUSHING, REAR WHEEL 1
5 6WWV-110400-5000 REAR WHEEL SHAFT ASSY 1
6 6WWV-110300-5000 SEAT, SPROCKET 1
7 6WWV-110100-5001-10 REAR RIM ASSY 1
7 6WWV-110100-5002 REAR RIM ASSY 1
8 6WWV-110100-5000-21 OIL SEAL 1
9 6WWV-110100-5000-22 BEARING 2
10 6WWV-110106-5000 WASHER 1
11 6WWV-110105-5000 CORE SHAFT 1
12 30800-04705 CIRCLIP FOR HOLE 47 1
13 6WWV-110004-5001 SUNK_SCREW_M8x28 6 M8x28
14 6WWV-110005-5000 REAR SPROCKET 1
15 30204-080810 LOCK NUT 6 M8
16 6L30-110003 DAMPER, SPROCKET 6
17 FA7V-150850-1101 TIRE PRESSURE SENSOR 1
18 3120929 CHAIN 1
19 6WWV-110103-5000 DRIVE SIDE SPOKE 18
20 6WWV-110100-5000-20 CAP 36
21 6WWV-110104-5000 BRAKE SIDE SPOKE 18
22 6WWV-110102-5000 REAR WHEEL MIDDLE HUB 1
23 6WWV-110101-5001 REAR WHEEL 1
23 6WWV-110101-5001-10 REAR WHEEL 1
24 6WWV-070040-5100-M1 INFLATION VALVE 1




FA2J #/FUEL TANK

F12 FUEL TANK

Item No. Parts Number Parts Name(EN) ty Specification

1 6WWV-121000-5000 FUEL TANK ASSY 1

2 30006-060035810 BOLT 2 M6x35
3 30301-060412 WASHER 2 06

4 6NQ#-120004-6000 RUBBER DAMPER 2

5 6NQ#-120002-6000 BUSHING 2

6 6NQ#-120003-6000 RUBBER DAMPER BLOCK 1

7 6L30-150900 FUEL PUMP 1

8 30006-060016810 BOLT 4 M6x16
9 6090-120210 QUICK JOINT 2

10 7020-120006 CLAMP Dia 16.6 2

11 6WWV-120010-5000 HIGH-PRESSURE FUEL HOSE ASSY 1

12 A000-120006 CUSHION MAT, FRONT FUEL TANK 2

13 6WWV-170200-5001 FUEL LEVEL SENSOR 1

13 6WWV-170200-5002 FUEL LEVEL SENSOR 1

14 30202-060110 NUT 4 M6
15 61.30-120001 SIDE RUBBER SLEEVE, FUEL TANK 2

16 8010-150003 TIE 2 5x250
17 30601-111010 CLAMP 1 A1l
18 6NQ0-120001 FUEL PIPE, FUEL TANK 1

19 7030-150005 TIE BAND 1




B4 5 /SEAT ASSY

6WWV-130202-5000

FRONT RUBBER SLEEVE, REAR SEAT

6WWV-130201-5000

FRONT SPACER, REAR SEAT

/i
F13-A SEAT ASSY
Item No. Parts Number Parts Name(EN) ty Specification

1 6WWV-130100-5000-10 FRONT SEAT ASSY 1

2 6WWV-130101-5000 RUBBER DAMPER 2

3 6WWV-130102-5000 RUBBER DAMPER 2

4 6KJ0-130204 RUBBER DAMPER 1

5 6NQ#-000202-6001 BOLT 2

6 6WWV-130200-5000-10 REAR SEAT ASSY 1

7 6KM0-130205 RUBBER DAMPER 2

8 30006-080035810 BOLT 2 M8x35
9 30305-080112 WASHER 2 @8
10 2

11 2

12 2

6KM#-160420-8001

SPONGE MAT




% 5L /SEAT ASSY

V!
F13-B SEAT ASSY(HEAT EQUIPMENT)
Item No. Parts Number Parts Name(EN) Qty Specification

1 6WWV-130100-5900 FRONT HEATED SEAT 1

1 6WWV-130100-5100-11 FRONT HEATED SEAT ASSY 1

1 6WWV-130100-5901 FRONT HEATING SEAT ASSY 1

1 6WWV-130100-5101-11 FRONT HEATING SEAT ASSY 1

2 6WWV-130101-5000 RUBBER DAMPER 2

3 6WWV-130102-5000 RUBBER DAMPER 2

4 6KJ0-130204 RUBBER DAMPER 1

5 6NQ#-000202-6001 BOLT 2

6 6WWV-130200-5900 REAR SEAT 1

6 6WWV-130200-5100 REAR SEAT ASSY 1

7 6KM0-130205 RUBBER DAMPER 2

8 30006-080035810 BOLT 2 M8x35
9 30305-080112 WASHER 2 08
10 6WWV-130202-5000 FRONT RUBBER SLEEVE, REAR SEAT 2

11 6WWV-130201-5000 FRONT SPACER, REAR SEAT 2

12 6KM#-160420-8001 SPONGE MAT 2

13 6WWV-130102-5100 RUBBER SLEEVE 1

14 8010-150003 TIE 1 5x250




E15F SHI#E/REAR HANDRAIL&FOOTREST \

F14 FOOTREST & REAR HANDRAIL

Item No. Parts Number Parts Name(EN) Qty Specification
1 6WWV-140008-5000 DECO COVER, REAR ARMREST 1
2 6WWV-046502-5000 STEPPED SCREW M5 8
3 6WWV-045801-5000 RUBBER 2
4 30102-080020810 SCREW_M8x20 6 M8x20
5 30102-080040810 SCREW_M8x40 2 M8x40
6 6WWV-140003-5000-0VQ00 REAR ARMREST 1
7 30006-080035810 BOLT 2 M8x=35
8 6WWV-140004-5000 BRACKET, REAR ARMREST 2
9 6WWV-140001-5000 REAR LH FOOTREST BRACKET 1
10 AO00-140142 PIN SHAFT Dia 8 2 Dia 8
11 A000-140106 LOCATING GASKET 2 2
12 30802-00603 CIRCLIP 6 2 6
13 5190-037813 SPRING 2
14 5190-037814 STEEL BALL 2
15 AO00-140104 LOCATING GASKET 1 2
16 6GU#-140080-6000 RUBBER, REAR FOOTREST BOARD 2
17 6GU#-140041-6000-0BP00 REAR LH FOOTREST SEAT 1 MAUD SPIRIT BLACK
18 6WWV-140002-5000 REAR RH FOOTREST BRACKET 1
19 30105-050014470 SCREW 8 M5x14
20 6GU#-140051-6000-0BP00 REAR RH FOOTREST SEAT 1 MAUD SPIRIT BLACK
21 6GU#-140202-6000 LIMIT BOLT 2
22 6GUV-140230-6003-0BP00 FRONT FOOTREST SEAT, RH 1 MAUD SPIRIT BLACK
23 6WWV-140102-5000 PANEL, LH FRONT FOOTREST BRACKET 1
24 6WWV-140100-5000 FRONT LH FOOTREST BRACKET ASSY 1
25 6WWV-140141-5000 PIN SHAFT 2
26 A000-140103-20000 SPRING 2
27 30300-100112 WASHER 2 @10
28 30903-0322210 COTTER PIN 2 P3.2x22
29 6WWV-140110-5000 GEARSHIFT ROD PEDAL ASSY 1
31 6NQ#-140104-6002 PEDAL BOLT 1
32 6GUV-140101-6000 RUBBER SLEEVE, PEDAL 1
34 30204-080810 LOCK NUT 1 M8
35 6WWV-140120-5000 GEARSHIFT ROD CONNECTING ASSY 1
36 30200-060810 NUT 1 M6
37 30121-060016700 SCREW M6x16 2 M6x16
38 6WWV-140200-5000 FRONT RH FOOTREST BRACKET ASSY 1
39 6WWV-140202-5000 PANEL, RH FRONT FOOTREST BRACKET 1
40 6WWV-030018-5000 BOLT M12x60 2
41 6WWV-140050-5000 RUBBER SLEEVE 2
42 30121-080035860 SCREW 2 M8x=35
43 6WWV-140401-5000 DAMPER 4
44 6WWV-140405-5000 BUSHING 4
45 6WWV-140121-5000 CONNECTING ROD 1
46 6GU#-140140-6001 BEARING 1
47 6GUV-140220-6002 LH FRONT FOOTREST SEAT 1
48 30200-06087L NUT M6 1 M6
49 6GU#-140160-6001 BEARING 1
50 6GU#-140206-6000 RH FRONT FOOTREST RUBBER 1
52 6WWV-140009-5000 BOLT M10x87 1
53 30006-102035860 BOLT 3
54 6WWV-140301-5000 FRONT LH FOOTREST SEAT 1
55 6GU#-140207-6000 BALANCING WEIGHT 2
56 6GU#-140205-6000 LH FRONT FOOTREST RUBBER 1
57 6GU#-1400B0-6000-0BP0O0 RUBBER, RH REAR FOOTREST BOARD 1 MAUD SPIRIT BLACK
58 6GU#-1400A0-6000-0BP0O0 RUBBER, LH REAR FOOTREST BOARD 1 MAUD SPIRIT BLACK




e @R ELECTRIC SYSTEM

34 35
kT4

e — —
q P

3

’

19@
=7
| 212 23 2425
\ .n’\\ ,'T‘\

F15-1-A ELECTRIC SYSTEM(SPORT)

Item No. Parts Number Parts Name(EN) Qty Specification

1 6WWV-150500-5000-10 POWER OUTLET SOCKET 1

2 6WWV-150600-5000-10 USB OUTPUT SOCKET ASSY 1

3 6WWV-150100-5001 MAIN CABLE 1

3 6WWV-150100-5002 MAIN CABLE 1

4 KNLO-150600 HORN 1

5 30006-080014810 BOLT 1 M8x14

6 30118-480130010 SELF-TAPPING SCREW ST4.8x13 7 ST4.8x13

7 6L30-080040 6D SENSOR 1

8 30006-060016810 BOLT 2 M6x16

9 6GUV-151800-7101-M1 T-BOX 1

9 6GUV-151800-7301-M1 T-BOX 1 AllyTech@South America except for Brazil
9 6GUV-151800-7501-M1 T-BOX 1 AllyTech@Eurasia and Africa and Australia except Turkey
9 SN1V-691100-1301-11 T-BOX 1

9 6GUV-151800-7502-M1 T-BOX 1 AllyTech@Eurasia and Africa and Australia except Turkey
9 SN1V-691100-1201-11 T-BOX 1 AllyTech@Eurasia and Africa and Australia except Turkey |
9 SN1V-691100-1401-11 T-BOX 1 AllyTech@South America except for Brazil
9 SN1V-691100-1501-11 T-BOX 1

9 SN1V-691100-1601-11 T-BOX 1

10 6KMV-150901-B001 RUBBER RING, T-BOX 2

11 6WWV-177000-5000-M1 REGULATOR 1

12 30006-060025810 BOLT 6 M6x25

13 6WWV-150300-5000 NEGATIVE CABLE, STARTER MOTOR 1

14 30006-060012810 BOLT 3 M6x12

15 6WWV-151200-5000 SIDE STAND SWITCH 1

16 8010-090005 BOLT M6x16 1 M6x16

17 CFCV-150524-2000-M1 AUXILIARY RELAY 2

18 6WWV-150410-5000 VEHICLE CONTROL UNIT 1

19 6WWV-150420-5000 BUSHING, VEHICLE CONTROL UNIT 1

20 5BY0-150305 CAP, DIAGNOSIS CONNECTOR 1

21 8010-151301 FUSE 5A 1 5A

22 806A-151301 FUSE 7.5A 1 7.5A

23 806A-151302 FUSE 10A 3 10A

24 806A-151305 FUSE 15A 3 15A

25 806A-151307 25A FUSE 1

26 9CR6-150310 STARTER RELAY 1

27 5BY4-151301 30A FUSE 1

29 31021100 BATTERY 1

30 6WWV-001000-5001 ECU ASSY 1

31 6WWV-150400-5000 NEGATIVE WIRE,BATTERY 1

32 6WWV-150200-5000 POSITIVE CABLE, STARTER MOTOR 1

33 30220-060810 NUT 1 M6

34 6KJ0-100002 CLUTCH PULL BINDING 9

35 6L30-080006 WIRE CLIP 2, BRAKE FLUID HOSE 2

36 6L30-150003 TIE 2

37 7030-150005 TIE BAND 4

38 8010-150003 TIE 29 5x250

39 801F-100101 TIE BAND 3
40 6WWV-150101-5000 AMBIENT TEMPERATURE SENSOR 1




H# £4) ELECTRIC SYSTEM

u % %
8 —
/ 2
38

’

<

2223 2425

F15-1-B ELECTRIC SYSTEM(TOURING)

Item No. Parts Number Parts Name(EN) Qty Specification
1 6WWV-150500-5000-10 POWER OUTLET SOCKET 1
2 6WWV-150600-5000-10 USB OUTPUT SOCKET ASSY 1
3 6WWV-150100-5201 MAIN CABLE 1
3 6WWV-150100-5202 MAIN CABLE 1
4 KNLO-150600 HORN 1
5 30006-080014810 BOLT 1 M8x14
6 30118-480130010 SELF-TAPPING SCREW ST4.8x13 7 ST4.8x13
7 6L30-080040 6D SENSOR 1
8 30006-060016810 BOLT 2 M6x16
9 6GUV-151800-7101-M1 T-BOX 1
9 6GUV-151800-7301-M1 T-BOX 1 AllyTech@South America except for Brazil
9 6GUV-151800-7501-M1 T-BOX 1 AllyTech@Eurasia and Africa and Australia except Turkey
9 SN1V-691100-1301-11 T-BOX 1
9 6GUV-151800-7502-M1 T-BOX 1 AllyTech@Eurasia and Africa and Australia except Turkey
9 SN1V-691100-1201-11 T-BOX 1 AllyTech@Eurasia and Africa and Australia except Turkey
9 SN1V-691100-1401-11 T-BOX 1 AllyTech@South America except for Brazil
9 SN1V-691100-1501-11 T-BOX 1
9 SN1V-691100-1601-11 T-BOX 1
10 6KMV-150901-B001 RUBBER RING, T-BOX 2
11 6WWV-177000-5000-M1 REGULATOR 1
12 30006-060025810 BOLT 6 M6x25
13 6WWYV-150300-5000 NEGATIVE CABLE, STARTER MOTOR 1
14 30006-060012810 BOLT 3 M6x12
15 6WWV-151200-5000 SIDE STAND SWITCH 1
16 8010-090005 BOLT M6x16 1 M6x16
17 CFCV-150524-2000-M1 AUXILIARY RELAY 2
18 6WWV-150410-5000 VEHICLE CONTROL UNIT 1
19 6WWV-150420-5000 BUSHING, VEHICLE CONTROL UNIT 1
20 5BY0-150305 CAP, DIAGNOSIS CONNECTOR 1
21 801F-100101 TIE BAND 4
22 806A-151301 FUSE 7.5A 2 7.5A
23 806A-151302 FUSE 10A 3 10A
24 806A-151305 FUSE 15A 3 15A
25 806A-151307 25A FUSE 1
26 9CR6-150310 STARTER RELAY 1
27 5BY4-151301 30A FUSE 1
29 31021100 BATTERY 1
30 6WWV-001000-5100 ECU ASSY 1
30 6WWV-001000-5201 ECU ASSY 1 FOR TOURING/MECHANICAL LOCK
31 6WWV-150400-5000 NEGATIVE WIRE,BATTERY 1
32 6WWV-150200-5000 POSITIVE CABLE, STARTER MOTOR 1
33 30220-060810 NUT 1 M6
34 6KJ0-100002 CLUTCH PULL BINDING 9
35 6L30-080006 WIRE CLIP 2, BRAKE FLUID HOSE 2
36 6L30-150003 TIE 2
37 7030-150005 TIE BAND 4
38 8010-150003 TIE 30 5x250
39 6WWV-150101-5000 AMBIENT TEMPERATURE SENSOR 1




JTRILIGHTS

F16 LIGHTS
Item No. Parts Number Parts Name(EN) Qty Specification
1 6WWV-160220-5000 SIDE REFLECTOR 2
2 6WWV-160600-5000 LH FRONT FOG LIGHT 1
3 6WWV-160700-5000 RH FRONT FOG LIGHT 1
4 6KM#-160400-8000 LH FRONT TURN LIGHT 1
5 6KM+#-160500-8000 RH FRONT TURN LIGHT 1
6 6WWV-161000-5600 HEADLIGHT ASSY 1 EU5
7 6WWV-160200-5000 TAIL LIGHT ASSY 1
8 30110-481130010 SELF-TAPPING SCREW 3 ST4.8x13
9 6KM#-040081-8000-M1 NUT CLIP M5 1
10 30110-480160010 SELF-TAPPING SCREW 8 ST4.8x16
11 6KM0-160400-00004 FRONT TURN LIGHT, LH 1
12 6KM0-160500-00004 FRONT TURN LIGHT, RH 1
13 6WWV-160230-5000 REAR REFLECTOR 1
14 6WWV-160300-5001 LICENSE LIGHT 1
15 6WWV-160110-5600 CONTROLLER, HEADLIGHT 1
16 6WWV-160120-5001 CABLE, HEADLIGHT 1
1

6WWV-160100-5000

HEADLIGHT




1

\x/DASHBORD ASSY

[
F17 DASHBOARD ASSY
Item No. Parts Number Parts Name(EN) Qty Specification
1 6WWV-170100-5100-10 LCD DASHBOARD 1 WITH HEATING GRIP AND HEATING SEAT
1 6WWV-170100-5000-10 LCD DASHBOARD 1




#H Z4/COOLING SYSTEM

12

F18 COOLING SYSTEM

Item No. Parts Number Parts Name(EN) ty Specification

1 6WWV-180004-5000 CONNECTING PIPE, RESERVOIR TANK 1

2 30601-212530 CLAMP B12.5 2 B12.6
21 6GUV-181010-6001 FILLER CAP ASSY 1
3 6WWV-180010-5000 RESERVOIR TANK ASSY 1
4 6KM#-180210-8000 RESERVOIR TANK CAP ASSY 1
5 6WWV-180011-5000 PIPE, RESERVOIR TANK 1

6 8010-000004 BOLT M6x14 2 M6x14
7 6WWV-180001-5000 WATER INLET PIPE, RADIATOR 1
8 6WWV-180006-5000 CLAMP B32 2
9 30603-040000 CLAMP d40 1
10 6WWV-180002-5000 WATER OUTLET PIPE, RADIATOR 1
11 6WWV-180007-5000 CLAMP B38 1

12 6WWV-180008-5000 BOLT 4 M6x25

13 30006-060010810 BOLT 2 M6x10
14 6WWV-180009-5000 THREADED DAMPING RUBBER 2
15 6WWV-181000-5000 RADIATOR FAN ASSY 1
16 6WWV-181010-5000 FAN MOTOR ASSY 1
17 6WWV-181100-5000 RADIATOR ASSY 1
18 6WWV-180005-5000 REAR FENDER, RADIATOR 1
19 6WWV-046502-5000 STEPPED SCREW M5 3
1

0180-014010

WIRE CLIP




1 AXR2

/ A | -

Failure to follow these instructions may result in serious

injury or death.

@ Read the Owner's Manual carefully before riding. Do not
attempt to do any improper modification or customization
to the vehicle.

@ Always wear helmet and protective gear.

@ Use unleaded gasoline of 95 Octane or above.

@ Do not touch muffler, radiator and engine when hot. Do
not touch rotating parts such as wheels during running.

@ Drive according to road conditions. Slow down in poor
visibility and on slippery road surfaces.

@ Have your vehicle serviced or adjusted regularly,
especially the drive chain.

® Do not run the engine at idle for a prolonged period.

® Always start driving at the 1" gear.

@ Shut off the engine when the oil pressure indicatoregais on.|

CFMOTO

v 6MNQH-190002-6002 EU217

73

58

[

— s

F19-1 LABEL

Item No. Parts Number Parts Name(EN) Qty Specification
1 6NQ#-190002-6002 SAFETY WARNING INSTRUCTION LABEL 1
2 6WWV-190001-5000 CFMOTO STICKER 1
3 6WWV-190107-5000-10 MODEL DECAL 2
4 6WWV-190108-5000-10 FRONT FENDER DECAL 1
5 6WWV-190107-5000-12 MODEL DECAL 1




BWTV-190100-5000-10 M MG 1E 24k
BHERERE S

.

B
Tt
HHRTIE (SN TRERT )

.-

-

F19-2 DECAL(SPORT-TWILIGHT BLUE)

1 6WWV-190101-5000-10 CFMOTO STICKER 1 1
2 6WWV-190102-5000-10 CFMOTO STICKER 2 1
3 6WWV-190103-5000-10 DECAL, LH FRONT FUEL TANK PANEL 1
4 6WWV-190104-5000-10 DECAL, RH FRONT FUEL TANK PANEL 1
5 6WWV-190105-5000-10 DECAL, RH FUEL TANK PANEL 1
6 6WWV-190106-5000-10 DECAL, LH FUEL TANK PANEL 1
7 6WWV-190100-5000-10 DECAL ASSY 1




6UNV=-190100-5000-11 /MG {E 5
EABRREES

- ExR - RER PANTONG 2226C BER

FEEEPVCER, St

EE
nas
FAMDRE (R TRART)

| I S 0 e e

1 3 e o] ot st e |
\———cemMOTO CFMOTO

[#%] [0 [ aw [ nt [ae] e [wans]uwn] umsnsn e [#9] B [oss [ i [ee] in [maas]wmin] saemed [sasins)

I e T I ) ) ) e D e el I ) ) e e |

[#] [T IR ‘nni‘x»n‘kunn‘nn i % T TEN] H TENRM]WARA]HRANKE [HREVER
*\

o I ) ) e 1| EROFRVE \ wre | 1w [mhn | niax | mkeae | Eeea |

=i.—r

F19-3 DECAL(SPORT-NEBULA BLACK)

Item No. Parts Number Parts Name(EN) Qty Specification

1 6WWV-190101-5000-11 CFMOTO STICKER 1

6WWV-190102-5000-11 CFMOTO STICKER 2

6WWV-190103-5000-11 DECAL, LH FRONT FUEL TANK PANEL

6WWV-190104-5000-11 DECAL, RH FRONT FUEL TANK PANEL

6WWV-190105-5000-11 DECAL, RH FUEL TANK PANEL

6WWV-190106-5000-11 DECAL, LH FUEL TANK PANEL

Njojun|h|WwWIN
=== == N =

6WWV-190100-5000-11 DECAL ASSY




-

GWIV-190100-5000-12 ANk U5 7E 5,
i BENES

I~

E—
Tt

-~

WHETIE, (B TRURT)

NG5

EXPERIENCE MORE TOGETHER

F19-4 DECAL(TOURING-TWILIGHT BLUE)

01 6WWV-190101-5000-10 CFMOTO STICKER 1 1
02 6WWV-190102-5000-10 CFMOTO STICKER 2 1
03 6WWV-190103-5000-12 DECAL, LH FRONT FUEL TANK PANEL 1
04 6WWV-190104-5000-12 DECAL, RH FRONT FUEL TANK PANEL 1
05 6WWV-190105-5000-10 DECAL, RH FUEL TANK PANEL 1
06 6WWV-190106-5000-10 DECAL, LH FUEL TANK PANEL 1
07 6WWV-190100-5000-12 DECAL ASSY 1




6WHV-190100-5000-13  A~HEIE 48 5 1%
WEERG

- - - ‘ e "
s =R AN BLACK Ly R
_— Ry
AR EPVCIT R, % K

[ [T [ #n [ ro [ne] um Joman]wank] snxman [enemes)
|.w_-| me ‘ & ‘ Rt |ai‘ e |J4UH!|M:&!-§:‘ ERRNEN |v.e«a<\::=!|

‘ w |..... wlha—\lmu-n‘r'rs'us o ‘-...‘.| , ‘.RiJ"r.-|1g“..F.:r|1‘<‘KIX|K%H‘W"- | wras ‘
| " | - fwmr\\‘ [ ‘m..:l ‘au--‘.|:,~.»..’.=|2.-.|u‘w=.-ﬂ oy | waew |

\_—ulm@ YIim ™

|| " ‘ " ‘ |u‘ i ‘x |\m‘ ul ® |
‘1—.| w4 | 8 | ‘an‘ i ‘umsa||urr Y xcnsmm

| " |vn.-‘-: .‘-:::.-;‘. rrz-;-‘ln«b‘ ‘ s-z.\l ‘::u-w ‘a‘m |:-.~m ‘ P | kR |

2 [ o | e

‘\1»‘ N | - ‘ A= ‘M‘ " |A w‘ - J[l [r— |"u,“‘ ‘.'-:l w4 | “n | ‘ng‘ " |9an‘n 1| ERRTEH | 2T T ‘

‘ i .,,,“..” a ,,P .‘ = yc| Il =t ‘ o || o isoiaiegionis mm u.? m|,h,‘ R ‘

ﬁ%

F19-5 DECAL(TOURING-SANDSTONE YELLOW)

Item No. Parts Number Parts Name(EN) Qty Specification
01 6WWV-190101-5000-13 CFMOTO STICKER 1 1 RH
02 6WWV-190102-5000-13 CFMOTO STICKER 2 1 LH
03 6WWV-190103-5000-13 DECAL, LH FRONT FUEL TANK PANEL 1
04 6WWV-190104-5000-13 DECAL, RH FRONT FUEL TANK PANEL 1
05 6WWV-190105-5000-13 DECAL, LH FUEL TANK PANEL 1
06 6WWV-190106-5000-13 DECAL, RH FUEL TANK PANEL 1
07 6WWV-190100-5000-13 DECAL 1




7 GWWV-190001-5500-10 N\

CFMOTO CF800-3

STATIONARY NOISE TEST INFORMATION:
Tested 90 dB(A) at 4500 rpm
Silencing System: CFMOTO
|dentification: 6WW5-MUFR-00

Ref: 0211021-83
N )

F19-6 NOISE LABEL(ONLY FOR AUSTRALIA)

Item No Parts Number Parts Name(EN) Qty Specific
01

6WWV-190001-5500-10 NOISE LABEL




i41%/SIDE BOXES

/P
F22 SIDE BOX BRACKET
Item No. Parts Number Parts Name(EN) ty Specification
1 30006-080016810 BOLT 2 M8x16
2 6WWV-221000-5000-0VQ00 LH ASSY, SIDE BOX BRACKET 1
2 6WWV-221000-5001-0vVQ00 LH ASSY, SIDE BOX BRACKET 1 MATTE SILVER
3 30006-080016810 BOLT 2 M8x16
4 6WWV-030800-5000 SIDE BOX BRACKET FRONT LH SEAT 1
5 30102-080025810 SCREW 4 M8x25
6 30306-080112 WASHER 2 P8
7 30303-080112 WASHER 2 P8
8 30206-080510 NUT M8 2 M8
9 6WWV-221000-5000-20 WASHER 4
10 6WWV-221000-5000-21 SCREW 4
11 6WWV-221000-5000-22 T-TYPE BUSHING M6x14 2
12 6WWV-221000-5000-23 BLIND RIVET 4x12 2
13 6WWV-220300-5000-0VQ00 CONNECTING ROD, SIDE BOX BRACKET 1
14 6WWV-222000-5000-0VQ00 RH ASSY, SIDE BOX BRACKET 1
14 6WWV-222000-5001-0VQ00 RH ASSY, SIDE BOX BRACKET 1 MATTE SILVER
1

6WWV-030900-5000

SIDE BOX BRACKET FRONT RH SEAT




F25Hi R RAL/FRONT BUMPER

F25 FRONT BUMPER

Item No. Parts Number Parts Name(EN) ty Specification
1 6WWV-250001-5000 BUMPER DECO COVER 4
2 30006-080020810 BOLT 2 M8x20
3 6WWV-250200-5000-0VQ00 FRONT RH BUMPER ASSY 1 MATTE SILVER
4 6WWV-250300-5000 BUMPER CONNECTING BRACKET 1
5 30006-080016810 BOLT 2 M8x16
6 6WWV-250100-5000-0VQ00 FRONT LH BUMPER ASSY 1 MATTE SILVER
7 30006-080020810 BOLT 2 M8x20
8 6WWV-250400-5000-0BP00 BUMPER MIDDLE CONNECTING BRACKET 1 MAUD SPIRIT BLACK




fh#h& % R4IFUEL VAPOPION SYSTEM

F36 FUEL VAPORIZATION SYSTEM

Item No. Parts Number Parts Name(EN) Qty Specification
1 6WWV-360006-5000 AIR PIPE, CANISTER 1
2 30601-113010 CLAMP 1 A13
3 6WWV-046702-5000 INNER HEX SCREW M6x12 2
4 6WWV-360200-5000 CANISTER 1
5 30601-112010 CLAMP 4 A12
6 6WWV-360002-5000 FUEL ADSORPTION PIPE 2 1
7 6WWV-360010-5000 TWO-WAY VALVE 1
8 30601-110010 CLAMP 3 A10
9 6WWV-360001-5000 FUEL ADSORPTION PIPE 1 1
10 30601-109010 CLAMP 4 A9
11 6WWV-360004-5000 FUEL DESORPTION PIPE 2 1
12 30601-111010 CLAMP 1 All
13 1F30-172000 CANISTER MAGNETIC VALVE 1
14 6WWV-360003-5000 FUEL DESORPTION PIPE 1 1
15 6WWV-360005-5000 FUEL DESORPTION PIPE 3 2
16 6WWV-360007-5000 VACUUM T-JOINT 1




¥R AR FILTER

FA1 AIR FILTER

Item No. Parts Number Parts Name(EN) Qty Specification
1 OPW0-111000 AIR FILTER ASSY 1
2 O0PW0-111100 FILTER ELEMENT ASSY. 1
3 0PW0-110001 FRONT PRESSING PLATE, MAIN CABLE 1
4 0PW0-110002 REAR PRESSING PLATE, MAIN CABLE 1
5 30110-480160070 SCREW 4 ST 4.8x16
6 0PW0-110005 RUBBER CONNECTOR 2
7 9010-020007 A-TYPE SCREW CLAMP 2 50-70
8 0PW0-173000 THROTTLE BODY ASSY 1
9 0PW0-111008 LOCK SCREW, UPPER PRESSING PLATE 6 AIR FILTER
10 OPW0-111006 UPPER PRESSING PLATE, AIR FILTER 1
11 0PW0-111007 SEAL STRAP, AIR FILTER 1
12 30601-114510 CLAMP 1
13 0PWO0-111004 OIL STORAGE HEAD 1
1

14

0PWO0-173100

AIR INTAKE TEMP. SENSOR




"L
@

OE®
OO®

o ialid

1K £90033088000

1X COTE0142450

1X CO618101410

@@

L
2L

EO01-1 ENGINE CASE

Item No. Parts Number Parts Name(EN) ty Specification
1 C9003000024424 ENGINE CASE CPL. 1
1 C90030000244FBP ENGINE CASE CPL. 1
4 C0906100100 SCREW 10X1-8 DIN 906 2
5 €90030019200 OIL LEVEL VIEWER 1
6 C90030019050 CIRCLIP RB30X1 1
7 C0025080356 BOLT 1 M8x35
8 C0603082131 CU RING D8,2/13/1 1
9 C90030063070 PISTON NOZZLE 3
10 €90030024000 FITTING SLEEVE 6X8X11 3
11 C90030010000 SWING ARM BUSH 1
12 €00002506030U0 HEX COLLAR SCR.,M6X30,ISA 40 W.WASHER 4
13 C00002506060U0 HEX COLLAR SCR.,M6X60,ISA 30 W.WASHER 7
14 C0025080906 BOLT 2 M8x90
15 C00002508090U0 HEX COLLAR SCR.,M8X90,ISA 40 W.WASHER 6
16 C0025080656 BOLT 3 M8x65
17 C0025080556 BOLT 2 M8x55
18 C0025080456 BOLT 1 M8x45
19 €00002508065U0 HEX COLLAR SCR.,M8X65,ISA 40 W.WASHER 1
99 C90030099000 GASKET-SET 1




E01-2 CLUTCH COVER

Item No. Parts Number Parts Name(EN) Qty Specification
1 C9003000114424 CLUTCH COVER CPL. 1
1 C90030001144FBP CLUTCH COVER CPL. 1
2 €90030025100 MOLD RING CLUTCH COVER 1
3 C90030020100FHB OIL PLUG CPL. M24X3 1
3 (90030020100 PLUG COMPL. M24X3 1
4 C0770191015 0-RING 1
5 €90030024000 FITTING SLEEVE 6X8X11 2
6 C0025060356 BOLT 4 M6x35
7 C0618121610 NEEDLE SLEEVE HK1210 12/16/10 2
8 C0025060256 BOLT 3 M6x25
9 €90032048003 RETURN SPRING RELEASE LEVER 1
11 €90032049000 RELEASE SHAFT 1
12 C0799090003 LOCKING WASHER 1
13 C0760122060 SEAL 12/20/6 1
14 90032148033 RELEASE LEVER ASSEMBLY 1
15 C014580060206S CYL. SCREW M6X20 2
16 €90032052100 CABLE RETAINING BRACKET 1
17 C0025060166S BOLT 2 M6x16




EO02-1 CYLINDER HEAD

Item No. Parts Number Parts Name(EN) Qty Specification
1 C9003602010024 CYLINDER HEAD 1
1 C90036020100FBP CYLINDER HEAD 1 MAUD SPIRIT BLACK
2 C90036025000 VALVE GUIDE INLET+EXHAUST 8
3 C0402050980 NEEDLE ROLLER 5X9.8 2
4 C90030063050 OIL PRESSURE NOZZLE M5 50 8
5 C90036052010 GASKET 1
6 C90036055000 BOLT 1
7 C0025060556 BOLT 2 M6x55
8 C0025060405 BOLT 16 M6X40
9 C0906100100 SCREW 10X1-8 DIN 906 1
10 C90038091000 OIL PRESSURE SWITCH 1
11 C07700900151 O-RING 9X1,5 1
12 C90035047000 COOLANT TEMPERATURE SENSOR 1
13 C0770100020 O-RING 1
14 C0908120153 SCREW M12X1,5 1
15 C90030036200 CYLINDER HEAD GASKET 1 "
15 C90030036300 GASKET, CYLINDER HEAD 1
16 C90030014100 PASS BUSHING 10,2/12,5/10 2
17 C90035017000 THERMOSTAT 76°C 1
18 C90035019100 COOLANT CONNECTION 1
19 C0025050166S BOLT 3 M5x16
20 C90030044000 CYLINDER HEAD BOLT 6 M10
21 C90036089010 WASHER 10,5/19/2,5 6
22 C90036044000 INTAKE RUBBER 2
23 C90036048000 HOSE CLAMP D66 4
24 C0770298178 O-RING 29,87X1,78 4
25 C90036075000 SPARK PLUG SHAFT INSERT 2
25 C63536075000 STICKCOIL INSERT 2
26 C90036075050 GASKET SPARK PLUG SHAFT INSERT 2
27 C90036053000 VALVE MANISM COVER GASKET 1
28 C90036052000FBP VALVE MECHANISM COVER RAW PART 1
29 C90036054160 DECOUPLING ELEMENT 4
30 C90036054150 BOLT 4 BM6
31 C0770012030 O-RING 12X3 VITON 1
32 C90036081000 ANGLE PIECE BLEEDER 1
33 C90036082150 RETAINING BRACKET ANGLE PIECE 1
34 C0025060126 BOLT 1 M6x12
35 C00050198706 VARIABLE ONE-YEAR CLAMP 19.8MM 1
36 C90030087100 ENIGNE BREATHER HOSE 1
37 C90038016000 OIL SCREEN 1
38 C63505015000 STUD M8X25 4




E02-2 VALVE DRIVE

Item No. Parts Number Parts Name(EN) Qty Specification
1 K-77236080000 SCREW PLUG 2
2 C07700900151 O-RING 9X1,5 2
3 C90036056000 CAM FOLLOWER SHAFT 4
3 C63536056000 FINGER FOLLOWER AXIS 4
4 90036360000 CAM FELLOWER 8
5 C0912050083 CAP HEAD BOLT DIN 912 M5X8 4
6 C90036035220 SHIM D8,9 T=2.20 X
6 C90036035224 SHIM D8,9 T=2.24 X
6 C90036035228 SHIM D8,9 T=2.28 X
6 C90036035232 SHIM D8,9 T=2.32 X
7 C90036032100 VALVE SPRING RETAINER 8
8 €90036033000 VALVE COLLET 16
10 90036027100 VALVE GUIDE SEALING 8
11 C90036036000 VALVE SPRING WASHER 8
12 C90036030000 INLET VALVE 4
13 €90036031000 EXHAUST VALVE 4
14 C90036056050 AXIALCLIP FOR CAM FOLLOWER 1
15 C90036028100 VALVE SPRING 8
99 C90036028044 VALVE SPRING KIT 1




E02-3 TIMING DRIVE

Item No. Parts Number Parts Name(EN) ty Specification
1 C90036009044 CAMSHAFT INLET(ASSEMBLY) 1
2 90036010044 CAMSHAFT EXHAUST (ASSEMBLY) 1
3 90036080000 VENTING CENTRIFUGE 1
4 (90036101000 GUIDE RAIL 1
5 (90036102100 SLIDE RAIL 1
6 C0035080256S BOLT 1 M8x25
7 (90036002150 COLLAR BUSHING 1
8 90036013000 TIMING CHAIN 132 LIMBS 1
9 90036105000 SLIDE BAR TOP COMPL. 1
10 C0025060206S BOLT 2 M6x20
11 90036003100 CHAIN TENSION ADJUSTER 1
12 0770180020 0-RING 18X2 NBR 70 1
13 0770220020 0-RING 22X2 NBR 70 1
14 90036008200 SCREW CHAIN TENSION ADJUSTER CPL. 1
15 €0770010010 0-RING D10X1 1
16 K-77236080000 SCREW PLUG 1




EO03 IGNITION COVER

Item No. Parts Number Parts Name(EN) Qty Specification

1 €90039005000 ROTOR CPL. 1

2 K-60339003000 SPECIAL SCREW M12X1,5 WS15 1

3 C0025060306S BOLT 3 M6x30
4 €90039004000 STATOR 1

5 €90039040020 CABEL RETAINING BRACKET 1

6 €90030024000 FITTING SLEEVE 6X8X11 2

7 €90030040000 IGNITION COVER GASKET 1

8 9003000200024 IGNITION COVER 1

8 C90030002000FBP IGNITION COVER 1

9 C07700240251 FITTING SLEEVE 24X2,5 1

10 C90030094000FHB CAP M24X1,5 (GRAY) 1

10 €90030094000 PLUG M24X1.5 PA 6.6 1

11 C0025060356 BOLT 2 M6x35
12 C0025060306 BOLT 6 M6x30
13 €90039034000 PICKUP SENSOR 1

14 C0025050166S BOLT 2 M5x16
15 C0025060166 BOLT 2 M6x16
16 €90039006100 IGNITION COIL 2

17 €90039093000 SPARK PLUG M10x1 2

18 30118-480130010 SELF-TAPPING SCREW ST4.8x13 2 ST4.8x13
19 €90011038000 RETAINING BRACKET SLS CPL. 1




@
EO04 CRANKSHAFT
Item No. Parts Number Parts Name(EN) Qty Specification
1 90030007033 PISTON CPL. (D88/20) 2
1 C90030107033 PISTON CPL. (D88/20) 2
2 90030131044 PISTON RING SET D=88MM 2
3 C90030174000 CIRCLIP 4
4 C9003001504401 CONROD ASSY BLUE 2
4 €9003001504402 CONROD ASSY RED 2
5 900300140001 CONNECTING ROD BEARING SHELL 38/41/16 BLUE X
5 €900300140002 CONNECTING ROD BEARING SHELL 38/41/16 RED X
6 C90030013000 CONNECTING ROD BOLT 4 M8x0,75
9 C90030014044 CRANKSHAFT CMPL 1
10 0888040050 SPRING WASHER D13/4 1
11 €900300820002 MAIN BEARING SHELL 38/42/18 RED X
11 €900300820001 PLAIN BEARING SHELL BLUE 38/42/18 X
12 €900301820001 MAIN BEARING SHELL WITH GROOVE 38/42/25 BLUE X
12 €900301820002 MAIN BEARING SHELL WITH GROOVE 38/42/25 RED X




EO05 CLUTCH

Item No. Parts Number Parts Name(EN) Qty Specification
1 €90032048104 TENSION BOLT 1
2 C0471120010 SEGER RING 1
3 €90032044000 HEX BOLT M6 3
4 €90032006000 STOP PLATE 1
5 €90032005000 CLUTCH SPRING 3
6 €90032041000 SPRING PLATE 3
7 €90032003000 PRESSURE CAP 1
8 €90832011010 CLUTCH PLATE PACK 1
9 C90032034000 SPRING RETAINER 1
10 C0625060017 DEEP GROOVE BALL BEARINGS 1
11 C90036073150 HEX NUT M20X1,5 H=6 1
12 €0252012103100 LOCK WASHER HLS 20 1
13 C90032002000 INNER CLUTCH HUB 1
14 C90032021000 TOOTHED WASHER 1
15 €90032001044 OUTER CLUTCH HUB CPL. 1
16 C90038001232 OIL PUMP DRIVE WHEEL 327 1
17 C0405263525 NEEDLE BEARING 26X35%25 1
18 (90032020000 WASHER 26/47/2.8 1
19 (C90032035000 SUPPORT RING 1
99 (90032100000 CLUTCH CPL. 1




® @w - ©
90033000100 W —
TSR s
EO06-1 MAIN SHAFT
Item No. Parts Number Parts Name(EN) Qty | Specification
1 C010642060166S SCREW 3
2 €90030068000 BEARING FLANGE 1
3 C0625062280 GROOVED BALL BEARING 28X58X16 62/28 1
4 90033001044 DRIVE SHAFT PREASSEMBLED 1
5 C90033001030 REDUCER 0,3MM M8 1
6 C0405242813G NEEDLEBEARING K 24X28X13 GETEILT 2
7 C90033005000 IDLER GEAR 5.G 1
8 €90033045000 TOOTHED WASHER D27 2
9 C0471026000 CIRCLIP D26 2
10 €90033003000 SLIDING GEAR 3/4.G 1
11 C90033006000 IDLER GEAR 6.G 1
12 €90033002000 SOLID GEAR 2.G 1
13 C90033032000 STOP DISC 22.2/31.7/1 1
14 C0625068911 DEEP GROOVE BALL BEARINGS 22/45/12 60/22 1
15 C90033088000 SEALING DISC 22X45X0,2 1
99 €90033000100 GEARBOX CPL.(RAUNAQ) 1
99 K-63533000100 GEARBOX CPL.(RAUNAQ) 1




E06-2 COUNTER SHAFT

Item No. Parts Number Parts Name(EN) ty Specification
1 0625068911 DEEP GROOVE BALL BEARINGS 22/45/12 60/22 1
2 €90033032000 STOP DISC 22.2/31.7/1 1
3 €90033011000 IDLER GEAR 1.G 1
4 0405242813 NEEDLEBEARING 24X28X13 1
5 C90033034000 STOP DISC 24.3/35.75/1 1
6 C90033015000 SLIDING GEAR 5.G 1
7 €0471029000 SPIRD RETAINING RING D29 3
8 €90033033000 STOP DISC 27/36/1.5 3
9 €90033014000 IDLER GEAR 4.G 1
10 C0405263013G NEEDLEBEARING 26X30X13 GETEILT 3
11 (90033013000 IDLER GEAR 3.G 1
12 (90033016000 SLIDING GEAR 6.G 1
13 €90033012000 IDLER GEAR 2.G 1
14 €90033010000 OUTPUT SHAFT 1
15 €90030023000 CYLINDRICAL ROLLER BEARINGS NJ205 25/52/15 1
16 €0770020220 O-RING 25,12/1,78 1
17 €90033032011 DISTANCE BUSHING 11MM 1
18 K-0760003247000 SHAFT SEAL RING 32X47X7 AS-P F 1
19 €90033029116 SPROCKRT 16Z DAMPED 1
20 K-51033031000 LOCKING PLATE 1
21 €90033032300 NUT 1
99 €00050000992 REPAIR KIT OUTPUT SHAFT X




EO06-3 SHIFTING MECHANISM

Item No. Parts Number Parts Name(EN) ty Specification
1 C0024060156S BOLT 1 M6x15
2 C90034015000 SHIFT STAR 1
3 C0625068070 DEEP GROOVE BALL BEARINGS 35/47/7 1
4 C0019050121S BOLT 2 M5x12
5 90034011200 BEARING RETAINING BRACKET SHIFT DRUM 1
6 K-63534012001 SHIFT DRUM 6G 1
7 C0625068060 DEEP GROOVE BALL BEARINGS 30/42/7 1
8 90034012020 MAGNET HOLDER CPL. 1
9 C90011023100 GEAR POSITION SENSOR 1
10 C0025050126 BOLT 2 M5x12
11 C0025060166S BOLT 1 M6x16
12 90033022000 BEARING LOCK WASHER (SHIFT SHAFT STOP) 1
13 K-63534005033 SHIFT SHAFT CPL. 1
14 C90034013100 TORSION SPRING 0.8MM 1
15 C90034020000 SPRING GUIDE 1
16 90034014000 RETURN SPRING 1
17 C90034050001 STOP DISC 14X30X1 1
18 90032095000 NEEDLE SLEEVE 14/20/12 2
19 C0760142460 SHAFT SEAL RING 14/24/6 1
20 C0007025241 STUD 2,5X24 1
21 C90034050000 MAGNET HOLDER 1
22 C90034050010 WAVE SPRING 1
23 C0988142005 SHIM 14X20X0,5 1
24 C0471140100 SEEGER RING 14X1 1
25 C€9003403000033 GEARSHIFT ROD SWING ARM 1
25 K-6413403000033 PULL ROD 1
26 C90033041500 NORDLOCK WASHER M6 1
27 C90034051100 SHIFT SHAFT SENSOR 1
28 C0984050123S BOLT DIN6912 M5X12 8.8 2
29 C90034024000 ARREST ARM CPL. 1
29 C63534024000 LOCKING LEVER 1
30 C90034052000 STEP WASHER 1
31 C90034023000 SPRING ARREST ARM 1
32 C90034002000 SHIFT FORK 1
33 C90034001000 SHIFT FORK 2
34 C90034019100 FORK SHAFT 2
35 C0402080200 NEELDE ROLLER D8X20 3




EO7 LUBRICATING SYSTEM

Item No. Parts Number Parts Name(EN) Qty Specification

1 C90030065000 GEARBOX INJECTION PIPE CPL. 1

2 C0770010010 O-RING D10X1 1

4 C90038051000 OIL COOLER GASKET 1

5 C90038050000 OIL/WATTER HEAT EXCHANGER CPL. 1

6 C0025060206S BOLT 4 M6x20
7 C90038035000 OIL HOSE CPL. 1

8 C90030086010 PRESSURE PLATE 1

9 C0019050121S BOLT 1 M5x12
10 C014580060126S BOLT 6

11 C90038003000 BEARING BOLT 1

12 C90038001022 OIL PUMP IDLER GEAR 22Z 1

13 C0799080000 LOCK WASHER DIN 6799 - RS 8 1

14 C90038007010 THRUST WASHER 10/16/0,5 1

15 C90038001224 OIL PUMP GEAR 24Z 1

16 C90038008050 OIL PUMP COVER 2

17 C90038009014 EATON PUMP SET CPL. 14MM 1

18 C90038002000 OIL PUMP SHAFT 1

19 C0402041580 NEEDLE ROLLER 4X15.8 3

20 C0402050980 NEEDLE ROLLER 5X9.8 2

21 C0770120020 O-RING 12X2 2

22 C90038012000 OIL PUMP HOUSING 1 "
23 C0770140200 O-RING 14X2 NBR 70 SHORE 4

24 C0770020020 O-RING 20X2 NBR 70 1

25 C90038128000 CONTROL PISTON 1

26 C90038026000 OIL COMPRESSION SPRING 1 "
27 C90037073000 SHIM 1 "
28 C90038010000 EATON PUMP SET 30 MM 1

30 C0025060256 BOLT 5 M6x25
31 C90030086100 OIL+SUMP+GASKET 1

33 C9003008500024 OIL PAN 1

33 C90030085000FBP OIL PAN 1

34 C90038021200 OIL SCREEN CPL. 2

37 C0770125015 O-RING 12.5X1.5 1

38 C0770170200 O-RING 17X2 1

38 K-0770170200 O-RING 17,00X2,00 1

40 C90038015200 OILFILTER(WITH BYPASS) 1

41 C07700390261 O-RING 39,34X2,62 1

42 C90038041200 OILFILTER COVER 1

43 C0025050166 BOLT 2 M5x16
44 C90030024000 FITTING SLEEVE 6X8X11 3

45 C0025060356 BOLT 5 M6x35
46 C0025060306 BOLT 10 M6x30
47 C0770060025 O-RING 6X2,5 2

48 C0025080166S BOLT 1 M8x16
49 C0770070025 O-RING 7X2,5 1

99 C00050000068 OILFILTER SERVICE KIT 1




EO8 WATER PUMP COVER

Item No. Parts Number Parts Name(EN) Qty Specification
1 (C90035052000FBP WATER PUMP COVER 1
2 €90035053100 WATER PUMP COVER GASKET 1
3 €0024060136S BOLT 1 M6x13
4 €90035055000 WATER PUMP WHEEL 1
5 €90035055150 SUPPORT DISC 1
6 C0760153459 SHAFT SEAL RING 1
6 K0760153459 SHAFT SEAL RING 1
7 (90036072020 WEAR BUSHING 1
8 C07700900151 O-RING 9X1,5 1
9 C0025060306S BOLT 5 M6x30
10 €90030024000 FITTING SLEEVE 6X8X11 2
11 C0025060126 BOLT 1 M6x12
12 C0603061002 SEAL RING 6/10/1 1




EOQ9 STARTER

Item No. Parts Number Parts Name(EN) ty Specification
1 C0025060256 BOLT 2 M6x25
2 €90040001000 E STARTER MOTOR 9Z 1
3 C0618101410 NEEDLE SLEEVE 10/14/10 1
4 €90038007010 THRUST WASHER 10/16/0,5 3
5 €90040017100 TORQUE LIMITER CPL. 10/55Z 1
6 C0625060016 BEARING 12/28/8 (TORQUE LIMITER) 1
7 €90040022000 STARTER IDLER GEAR 267 1
8 €90040090000 NEEDLE BEARING 10/13/13 1
9 €90040029000 BEARING BOLT 1
10 €90040020000 FREEWHEEL GEAR CPL. 66Z 1
11 C0618354220 NEEDLE SLEEVE 35/42/20 HK3520 1
12 0770244031 O-RING 24.40X3.10 NBR 70 1
13 €90040124000 ONE WAY CLUTCH CPL. 1
14 €00250601665 BOLT 1 M6x16




E16 BALANCER SHAFT

Item No. Parts Number Parts Name(EN) Qty |Specification
1 C90030057044 BALANCING SHAFT FRONT CPL. 1
2 C90030057050 BEARING SHELL BALANCER SHAFT 6
3 €90030059100 BALANCING SHAFT ABOVE CPL. 1
4 C0405151913 NEEDLE BEARING 15/19/13 2
5 €90030059060 THRUST WASHER 2
6 €90030059050 BEARING BOLT 1
7 C0984050123S BOLT DIN6912 M5X12 8.8 1




E17 THROTTLE&INJECTOR

Item No. Parts Number Parts Name(EN) Qty Specification
1 0PW0-173000 THROTTLE BODY ASSY 1
2 0PW0-171000 FUEL PIPE ASSY 1
3 0HUO-173200 AIR INTAKE PRESSURE SENSOR 2
4 0JYA-170001 CLASP 2
5 0PW0-171100 FUEL INJECTOR 2




o au@es (0

E21 CYLINDER HEAD SYSTEM KIT
Item No. Parts Number Parts Name(EN) Qty Specification
01 9003609900024 REPAIR KIT CYLINDER HEAD FOR CFMOTO 1
01 C90036099000FBP CYLINDER HEAD 1 MAUD SPIRIT BLACK




